

療法名	薬剤	投与量	投与時間	施行日	投与間隔	確吐リスク
AMR	カルセド	40mg/m ² 45mg/m ²	5分	d1-3	21日	中
Bmab	アバステン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	-
CBDCA+ETP	ラステット カルボプラチン	80mg/m ² AUC 5	1時間 1時間	d1-3 d1	21日	高
CBDCA+PEM	アリムタ カルボプラチン	500mg/m ² AUC 5	10分 1時間	d1 d1	21日	高
CBDCA+PEM+Bmab	アバステン アリムタ カルボプラチン	15mg/kg 500mg/m ² AUC 5	初回 90分 2回目 60分 3回目以降 30分 10分 1時間	d1 d1 d1	21日	高
CBDCA+PTX	パクリタキセル カルボプラチン	200mg/m ² AUC 5	3時間 1時間	d1 d1	21日	高
CBDCA+PTX+Bmab	アバステン パクリタキセル カルボプラチン	15mg/kg 200mg/m ² AUC 5	初回 90分 2回目 60分 3回目以降 30分 3時間 1時間	d1 d1 d1	21日	高
CBDCA+RT	カルボプラチン	30mg/m ² AUC 5	30分	d1-5	7日	高
CBDCA+S-1	カルボプラチン S-1	30mg/m ² 80mg/m ²	1時間 15分	d1 15分	21日	高
CBDCA+nab-PTX	アブラキサン カルボプラチン	100mg/m ² AUC 6	30分 1時間	d1,8,15 d1	28日	高
CDDP+CPT-11	カンプト ランタ	60mg/m ² 60mg/m ²	90分 1時間	d1,8,15 d1	28日	高
CDDP+ETP	ラステット ランタ	100mg/m ² 80mg/m ²	1時間 2時間	d1-3 d1	21日	高
CDDP+PEM	アリムタ ランタ	500mg/m ² 75mg/m ²	10分 2時間	d1 d1	21日	高
CDDP+PEM+Bmab	アバステン アリムタ ランタ	15mg/kg 500mg/m ² 75mg/m ²	初回 90分 2回目 60分 3回目以降 30分 10分 2時間	d1 d1 d1	21日	高
CDDP+VNR	ロゼウス ランタ	25mg/m ² 80mg/m ²	5分 2時間	d1,8 d1	21日	高
CDDP+VNR+RT	ロゼウス ランタ	20mg/m ² 80mg/m ²	5分 2時間	d1,8 d1	21日	高
CPT-11(A法)	カンプト	100mg/m ²	90分	d1,8,15	28日	中
DTX	ドセタキセル	60mg/m ²	1時間	d1	21日	軽
GEM	ゲムシタピン	1000mg/m ²	30分	d1,8,15	28日	軽
PEM	アリムタ	500mg/m ²	10分	d1	21日	軽
PEM+Bmab	アバステン アリムタ	15mg/kg 500mg/m ²	初回 90分 2回目 60分 3回目以降 30分 10分	d1 d1	21日	軽
RAM+DTX	サイラムザ ドセタキセル	10mg/kg 60mg/m ²	初回 1時間 2回目以降 30分 1時間	d1 d1	21日	軽
VNR(3w)	ロゼウス	20mg/m ² 25mg/m ²	5分 5分	d1,8 d1,8,15	21日 28日	-
nab-PTX(B法)	アブラキサン	100mg/m ²	30分	d1,8,15	28日	軽
イミフィンジ	イミフィンジ	10mg/kg	1時間	d1	14日	-
イミフィンジ+CBDCA+ETP	イミフィンジ ラステット カルボプラチン	1500mg/body 80mg/m ² AUC 5	1時間 90分 1時間	d1 d1-3 d1	21日	高
イミフィンジ+CDDP+ETP	イミフィンジ ラステット ランタ	1500mg/body 100mg/m ² 80mg/m ²	1時間 90分 2時間	d1 d1-3 d1	21日	高
イミフィンジ(維持療法)	イミフィンジ	1500mg/body	1時間	d1	28日	-
オブジーボ+ヤーボー	オブジーボ ヤーボー	360mg/m ² 1mg/kg	30分 30分	d1,22 d1	42日 14日	-
オブジーボ	オブジーボ	240mg/body 480mg/body	30分	d1	14日 28日	-
キイトルーダ+CBDCA+PEM	キイトルーダ アリムタ カルボプラチン	200mg/body 500mg/m ² AUC 5	30分 10分 1時間	d1 d1 d1	21日	高
キイトルーダ+CBDCA+PTX	キイトルーダ パクリタキセル カルボプラチン	200mg/body 200mg/m ² AUC 6	30分 3時間 1時間	d1 d1 d1	21日	高
キイトルーダ+CBDCA+nab-PTX	キイトルーダ アブラキサン カルボプラチン	200mg/body 100mg/m ² AUC 6	30分 30分 1時間	d1 d1,8,15 d1	21日	高
キイトルーダ+CDDP+PEM	キイトルーダ アリムタ ランタ	200mg/body 500mg/m ² 75mg/m ²	30分 10分 2時間	d1 d1 d1	21日	高
キイトルーダ+PEM	キイトルーダ アリムタ	200mg/body 500mg/m ²	30分 10分	d1 d1	21日	-
キイトルーダ	キイトルーダ	200mg/body 400mg/body	30分	d1	21日 42日	-
テセントリク	テセントリク	1200mg/body	初回 1時間 2回目以降 30分	d1	21日	-
テセントリク+Bmab	テセントリク アバステン	1200mg/body 15mg/kg	初回 1時間 2回目以降 30分 初回 90分 2回目 60分 3回目以降 30分	d1 d1	21日	-
テセントリク+CBDCA+ETP	テセントリク ラステット カルボプラチン	1200mg/body 80mg/m ² AUC 5	初回 1時間 2回目以降 30分 90分 1時間	d1 d1-3 d1	21日	高
テセントリク+CBDCA+PEM	テセントリク アリムタ カルボプラチン	1200mg/body 500mg/m ² AUC 6	初回 1時間 2回目以降 30分 10分 1時間	d1 d1 d1	21日	高
テセントリク+CBDCA+PTX+Bmab	テセントリク アバステン パクリタキセル カルボプラチン	1200mg/body 15mg/kg 200mg/m ² AUC 6	初回 1時間 2回目以降 30分 初回 90分 2回目 60分 3回目以降 30分 3時間 1時間	d1 d1 d1 d1	21日	高
テセントリク+CBDCA+nab-PTX	テセントリク アブラキサン カルボプラチン	1200mg/body 100mg/m ² AUC 6	初回 1時間 2回目以降 30分 30分 1時間	d1 d1,8,15 d1	21日	高
テセントリク+PEM	テセントリク アリムタ	1200mg/body 500mg/m ²	初回 1時間 2回目以降 30分 10分	d1 d1	21日	-
オブジーボ+CDDP+GEM	オブジーボ ゲムシタピン ランタ	360mg 1000mg/m ² 75mg/m ²	30分 30分 2時間	d1 d1,8 d1	21日	高
オブジーボ+CDDP+PEM	オブジーボ アリムタ ランタ	360mg 500mg/m ² 75mg/m ²	30分 10分 2時間	d1 d1 d1	21日	高
エンハーツ	エンハーツ	5.4mg/kg	90分 2回目以降 30分	d1	21日	高